Cipla

Ref. No-CIPLA/EHS-ENV/KKB-11/09/2023 01.12.2023

Deputy Director General of Forests (Central),
West Central Zone,

Regional Office,

New Secretariate Building,

Opp. VCA Ground,

Civil Lines,

Nagpur-440 001.

Subject: Half Yearly Environment Clearance Compliance Report
Ref. No: Environment clearance No. SIA/MH/IND3/70271/2018 dated 18th May 2023.

Respected Sir,
With reference to the above subject, we are hereby submitting the six-monthly

Environment clearance compliance report for the period of June-2023 to Nov -2023.

1.Point wise compliance to Environment clearance No.SIA/MH/IND3/70271/2018
dated 18" May 2023 as Annexure -1.

2. Data sheet attached as Annexure-2.

This is for your information.
[...]
4 e ETP Laboratory & chemicals - -
Occupational Health and Safety:
e Fire Fighting system
e Fire Extinguishers 50 3
e PPE's
5 | e Occupational Health Centre -
| Green Belt Development:
e Avenue 15 15
6 e Mass & Shelter belt Plantation B |
Rainwater Harvesting:
e Provision of pipes & drains for transportation 35 35
L7 e filter & collection tanks B -
'_ 8 Hazardous Waste Storage and Disposal 21 3 |
Total 831 102.3

37






PO Cruy e -

AHARASHTR CONTROL BOA

Tel: 24010706/24010437 Kalpataru Point, 2nd and
Fax: 24023516 ik - 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in Cinema, Near Sion Circle,
Email: cac-celi@mpch.gov.in Sion (E), Mumbai-400022

RED/L.S.! (R58) ’ Date: 28/09/2023

No:- Formatl.0/CAC/UAN
$ &), ;@
vLFE 9
=

No0.0000163874/C0/2309002283
W7 Lfestyle
ﬁmm el

To,
Your Service is Our Duty

M/s. Cipla Limited (Unit - 1)
Plot No. D - 27, MIDC Kurkumbh
Tal- Daund, Dist- Pune

Sub:  Grant of Amendment in Consent to Operate under Product Mix

Ref: 1, Consent to Operate accorded by the Board vide No. Format1.0/CAC/UAN
No. MPCB-CONSENT-0000118891/C0/2205000394 dtd. 07/05/2022 Valid
up to 30/4/2025

2. Environment Clearance accorded vide F. No. }-11011/ 368/ 2006-IAll (1)
dtd. 31/07/2007

3. Minutes of Technical Committee under Product mix dated 09/6/2023
4, Minutes of Consent Appraisal Committee meeting held on 07/7/2023

Your applicatiqn No.MPCB-CONSENT-0000163874 Dated 01.03.2023

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, I, Il & IV annexed to this order:

1. The consent to operate is granted for a period up to 30/04/2025

2. The capital investment of the project is Rs.217.3 Crs. (As per C.A Certificate
submitted by industry )

3. Consent is valid for the manufacture of:

Products
1 |Darunavir Ethanolate 3 0 3 |MT/A
2 |Tenofovir Disoproxil Fumarate 50.3 -41.6 8.7 |MT/A
3 |Darunavir Hydrate 3 0 3 |MT/A
4 |Efavirenz 8 0 8 [MT/A
5 |Atazanavir Sulphate 9 -6 3 |MT/A
6 |[Dolutegravir Sodium 1 0 1 |MT/A
Cipla Limited (Unit - 11)/CO/UAN No,MPCB-CONSENT-0000163874/Indus-1d. 14021 (28-00-2023 06:58:02

pm) /QMS.PO6_F02/00

Page 1 of 14

EX



Esomeprazole Magnesium Dihydrate 3 7 10 |MT/A

Esomeprazole Potassium (Intermediate) 6 14 20 |MT/A

Celecoxib 2 -1.7 0.3 [MT/A
10 |Vildagliptin 2.7 -2.6 0.1 [MT/A
11 |Terbinafine Hydrochloride 2 -1.7 0.3 |MT/A
12 |Lamotrigine 1 -0.5 0.5 |MT/A
13 |Citalopram Hydrobromide 26 -4 22 [MT/A
14 |Trimetazidine Dihydrochloride 6 0 6 |MT/A
15 |Losartan Potassium 1 -0.9 0.1 |[MT/A
16 |LSR Acid {Intermediate of Losartan) 6 -5.5 0.5 |MT/A
17 |Remdesivir 2 -1.8 0.2 |MT/A
18 |Amlodipine Besylate 3 -2 1 [MT/A
19 |Omeprazole Sodium 1 -0.93 | 0.07 [MT/A
20 |Omeprazole 15 -14 1 |[MT/A
21 |Pantoprazole Sodium sesquihydrate 3 -2.54 0.46 | MT/A
22 |Amlodipine Mesylate Monohydrate 3 -2 1. |MT/A
23 |Topiramate 1 -0.5 0.5 |MT/A
24 |Lansoprazole 1 -0.12 0.88 [MT/A
25 |Nirmatrelvir 1 0 1 |MT/A
26 |Esomeprazole Magnesium Trihydrate 0 0.45 0.45 |MT/A
27 |Felodipine 0 1 1 |MT/A
28 |Donepezil Hydrochloride 0 0.54 0.54 |MT/A
29 |Linagliptin. 0 0.09 0.09 | MT/A
30 |Apremilast 0 0.07 0.07 |MT/A
31 |Anagrelide Hydrochloride 0 0.01 0.01 | MT/A
32 |Granisetron Base ' 0 0.04 [0.04 |MT/A
33 |L Glutamine 0 2.5 2.5 |MT/A
34 |Nintedanib - 0 0.1 0.1 [MT/A
35 |Lenacapavir 0 1 1 [MT/A
36 |01 Compound 0 44 44  [MT/A
37 |Amlodipine 0 2.28 2.28 |MT/A
38 |Flocrotonate 0 1.5 1.5 [MT/A
39 |Feloacrylate 0 0.9 0.9 |MT/A
40 |Donepezil 0 0.55 0.55 |MT/A
41 |N-BOC Linagliptin 0 0.28 0.28 |MT/A
42 |APT Sulphonamine Leucine Salt 0 0.5 0.5 [|MT/A
43 |Anagrelide 0 0.5 0.5 [MT/A
44 |Salcaprozate Sodium 0 1 1 |MT/A
45 |Potassium Phosphate Monobasic 0 1 1 |[MT/A

Cipla Limited (Unit - IT//CO/UAN No.MPCB-CONSENT-0000163874/Indus-1d, 14021 (28-09-2023 06:508:02

pm) /QMS.PO6_F02/00

Page 2 of 14

34



46 |Potassium Phosphate Dibasic 0 1 1 |[MT/A
47 |Darunavir 0 8 8 |MT/A

Conditions under Water {(P&CP), 1974 Act for discharge of effluent:

Recycle O/o to
1. |Trade effluent 113.71 As per Schedule-| achisve 7LD
2. |Domestic effluent 35 As per Schedule-l|On land for gardening

Conditions under Air (P& CP) Act, 1981 for air emissions:
Si b

S1  |Boiler 1 & 2 (02 TPH each) 1

per Schedule -I

2 S-2  |Thermopack As per Schedule -lI
API-l Production Block Process

3 S-3 Vent No. 201 1 As per Schedule -lI
API-I Production Block Process

4 S-4 Vent No. 202 1 As per Schedule -l
API-I Production Block Process

5 5-5 Vent No. 401 1 As per Schedule -ll

6 5-6 DG Set (1250 KVA) 1 As-per Schedule -l

Non-Hazardous Wastes:

Wooden Scrap,Glass
Scrap,Plastic Scrap, Metal art
Scrap party

Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

MT/A|Sale Sale to authorized

37.3 Concentration or Landfill/
1 evaporation residues 48 MT/M Incineration CHWTSDF
28.1 Process Residue and .
2 wastes 30 MT/M Incineration CHWTSDF
3 |28.4 Off specification products 0.5 MT/M Incineration CHWTSDF

Cipla Limited {Unit - 11)/CO/UAN No.
pm) /QMS.PO6_F02/00

Page 3 of 14

Lo



10.

11.

12.

13.

14,
15.

16.

33.1 Empty barrels
/containers /liners

Incineration/ |Sale to Authorized

4 |contaminated with 200 [No/M *
hazardous chemicals Recycle party/CHWTSDF
/wastes

5 |5.1 Used or spent ol 0.2 KUM Incineration/ |Sale to authorised

Recycle party / CHWTSDF

35.3 Chemical sludge

6 |from waste water 15 MT/M Landfill CHWTSDF
treatment

7 [37:LSludgefromwet | g o5 Iyrm|  Landfill |CHWTSDF
scrubbers
28.6 Spent organic Incineration/ |Sale to authorised

8 solvents 377.7 | KUM Recycle* party / CHWTSDF

9 |28.3 Spent carbon 0.095 |MT/M| Incineration |CHWTSDF

10 | 28> Date-expired 1 |MTM| Incineration |CHWTSDF
products

11 |28.2 Spent catalyst 0.03 MT/M Incineration/ |Sale to authorised

Recycle* party / CHWTSDF

* Sale to Authorized party having permission under Rule 9 of H&OW Rule

The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

This consent is issued with overriding effect on earlier Consent to Operate granted by
the -Board vide no. Consent No. Formatl.0/CAC/UAN No. MPCB-
CONSENT-0000118891/C0/2205000394 dated 07/5/2022

The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. F. No. J-11011/ 368/ 2006-IAll {I) dated 31/07/2007

Industry shall ensure display/upload of six-monthly compliance monitoring report on
their o7cial website

Industry shall dispose the By-product (if any) to actual user having permission under
Rule-9 of Hazardous & Other Waste (M&TM) Rules 2016

Iindustry shall ensure the connectivity of the OCEMS data to Boards server,

This consent is issued pursuant to the decision of Minutes of the Meeting of Technical
Committee for change in product mix Dated. 09/6/2023. This Consent is issued based
on self-assessment of Pollution Load submitted by you in Board's prescribed format
and Certificate of “No Increase in pollution load” issued by empaneled auditors. If any
violation and / or submission of misleading information are noticed, then the consent
issued will stand automatically cancelled and you have to follow the procedure of EIA
Notification, 2006 and Amendments thereof for obtaining Environmental Clearance

The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

:Cipla Limited (Unit - 11)/CO/UAN No.MPCB-CONSENT-0000163874/Indus-1d. 14021 [28-00-2073 06:58:02 @

pm) /QMS.PO6_F02/00 Page 4 of 14

H



17. This‘_‘consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 07/7/2023 '

-

Signed by: Dr.Avinash Dhakne
Member Secretary

#Tg05ea
S046Cala

N (*)’M Y For and on behaif of,
g \\‘*I"“% it Maharashtra Pollution Control Board

ms@mprhgovin
2023-00-28 185927 IST

Received Consent fee of -

434600.00 |MPCB-DR-18138 27/03/2023 |NEFT

Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

Cipla Limited (Unit - I1/CO/UAN No,MPCB-CONSENT-0000163874/Indus-1d. 14021 (28-03-2023 06:58:02 -~
pm) /QMS.PO6_F02/00 ge!




1A

Bl

C]

SCHEDULEE
Terms & conditions for compliance of Water Pollution Control:

As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i) Strong CCD/TDS stream of 14,97 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Flash mixer, Primary
Clarifier/Primary Settling Tank, Primary after stmt) , Multi effect evaporator (3
stage) followed by ATFD. The MEE condensate is treated in weak stream ETP.

ii) Weak COD/TDS stream of 98.74 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Reverse osmosis, Multi Efflective Evaporator ( stage), ATFD) .

The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

The treated efﬂuent shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardenlng within premise
after confirming above standards. In no case, effluent shall find its way for
gardening / outside factory premises.

As per your application, you have provided Sewage Treatment Plant of designed
capacity 35 CMD for the treatment of 35 CMD of sewage. :

The Applicant shall operate the sewage treatment systém to treat the sewage SO
as to achieve the following standards.

Suspended Solids  |Nottoexceed 50 mgl

BOD 3 days 27°C Not to exceed 30 mg/l
CoD Not to exceed 100 my/l

The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming -above standards. In no case, sewage shall find its way for
gardening / out5|de factory premises,

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto,

‘Cipla Limited (Unit - [T)/CO/UAN No.MPCB-CONSENT-0000163874/Indus-1d. 14021 f?S 092073 06:58:02
pm} /QMS.PO6_F02/00

Page 6 of 14

n



4, The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof,

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act: '

1 Indusﬁrlal Cooling, spraying in mine pits 20.00
or hoiler feed

2. Domestic purpose 45.00

3 Processing whereby water gets polluted 128.63

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4. & pollutants are not easily 20.00
biodegradable and are toxic

5. Gardening 35

]

L!iﬁlé Limited {Unit - 1)/CO/UAN No.MPCB-CONSENT-0000163874]Indus-1d, TA02T [28-09-2023 06:55:02

pm) /QMS.PO6_F02/00

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

Page 7 of 14

uY



{

SCHEDULE-!
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

PNG 3.4 150
SCM/Hr - TPM Mg/Nm3
S-1 Boiler 1 & 2 Stack 30.00
LSHS 5.12 1 TPM and )
KL/D S02
TPM and 150
i 502 Mg/Nm*
S-2 | Thermopack Stack 30.00 Diesel 7.5 1 .
KL/M TPM and 5 Kq/Da
S02 g/oay
API-|
Production o 35
S-3 Block Process Scrubber 10.00 - - Acid Mist Mg/Nm’
Vent No. 201
API-|
- Production s 35
S-4 Block Process Scrubber 10.00 - - Acid Mlst Mg/Nm’
Vent No. 202
API-l Acid Mist
Production and 35
>5 | Block Process |  >crubber Y ) i Dimethyl | Mg/Nm’
Vent No. 401 Sulphate o
' TPMand | 150
' Acoustic $02 Mg/Nm?
S-6 DG Set Enclosure 30.00 HSD 30 KL/M 1 TPM and 20
S02 ' | Kg/Day

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP Act,
1986 and rule made there under from time to time/ Environmental Clearance / CREP guidelines. :

3. The applicant shall operate and maintain above mentioned air pollution control system, so as to
achieve the level of pollutants to the following standards:

Total Particulate Matter Not to exceed 30 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control equipment with
necessary specifications and operation thereof or alteration or replacement/alteration well before its
life come to an end or erection of new pollution control equipment,

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (inctuding the change of any controf
equipment, other in whole or in part is necessary). ' :

6.  Solvent Management shall be carried out as follows:

a.  Reactors shall be connected to Water / Chilled Water /Brine Condenser system,
b.  Reactors and solvent handling pumps. shall have mechanical seals to prevent the leakages,

c.  The condensers shall be provided with adequate Heat transfer area (HTA) and residence time so
as to achieve more than 97% overall recovery

d.  Solvents shall be stored in a separate space specified with all safety measures..

e.  Proper earthing shall be provided in all the equipment’s, wherever solvent handling is done.

“Cipla Limited {Unit - [IJ/CO/UAN No.MPCB-CONSENT-0000163874/Indus-1d.14021 (28-00-2023 06:58:02
pm) /QMS.PO6_F02/00

Page 8 of 14

us



f. Entire plant shali be flame procf. The solvent storage tanks shall be provided with
breather valve to prevent losses.

g. All the solvent storage tanks shall be connected with vent condensers with Water
/ chilled water / Brine circulation.

h. Fugitive emissions shall be controlled at 99.95% with effective chillers.

i.  Solvent transfer shall be through pump.

j- Metering and control of quantities of active ingredients to minimize wastes.
k. Use of automatic filling to minimize spillage.

I, Use of close feed system into batch reactors.

m. Venting equipment through vapour recovery system.

Cipla Limited TUnit - 11}/CO/UAN No.MPCB-CONSENT-0000163874/Indus-1d. 14021 (28-00-2023 04:58:02 | .

pm) /QMS.PO6_F02/00 Page 9 of 14

46



SCHEDULE-
Details of Bank Guarantees:

Towards O&M
1] CtoR 25 Lakh Existing of Pollution 30/4/2025 31/10/2025
Control system

BG Return details

impos

Cipla Limited {Unit - [I}/CO/UAN No.MPCB-CONSENT-0000163874/Indus-1d. 14021 (28-00-2023 06:58:02